5332

200A 3

00000 O 0 O MENU BACK

HCEHIZHE (AN T2

g

23
22

~NO.1850584

14

14-1 [ 142 i14—7 [ 14-5

14—3/

yyary (FX—VKYTFY )

00O 0O NEXT

Transmission( Without Charge Pump )

R MmES SRR Bl = s |=E # A B w &
i
B 514 FHS5H R |BEl R % 7 AMH R #7E
NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 800A 000 |3vY3avAssy TRANSMISSION|? SEHLZEE | 1
2 K710 0112 020 |Fif'ILh BOLT 1R 4 [m12 x 20(P=1.75) ~N0.1850368
2 K712 0112 020 |Fi'ILh BOLT 12 4 M12x20(P=1.25)] D |NO.1850369~
3 K814 0108 050 |Fi'JLb BOLT e 2 |M8 x50
4 F301 0108 000 |FFvh NUT £35S 4 |M8
5 5313 8106 002 |HST HST HSTEEE &t | 1 [BDR-325
6 K710 0108 025 |Fi'JLb BOLT 12 5 [M8x25(7T)
7 5332 2003 000 |7°L—F PLATE R 1
8 3557 2031 001 |7 PULLEY hizEi 1
9 0572 0005 028 |¥— KEY sl 1 |5%28
10 7306 1137 000 |9=Yu9' 77y FAN AENEE 1
11 5305 2006 000 [v/L# PLATE iR 1
12 K710 0106 014 |Fi'JLb BOLT EdE 5 |M6x14
13 5332 2005 000 |)v% LINK A& 1
14 5332 2008 000 |HSTZ1—pjLT7yY NEUTRALASSY|HSTE#E 1 | 1
14-1 | 5332 2009 000 |7°F4vk BRACKET X% 1
14-2 | 53103108 000 |h'4F GUIDE E 2
14-3 | 5310 3109 000 |#'Jbb BOLT Ed 1
14-4 | 5310 3109 500 |&7"Jv9 SPRING b 1
14-5 | 3652 0702 000 |)v9i—) JOINT Rk 1 |M6
14-6 | A300 0106 001 |+vb NUT R 2 [me
14-7 | A300 0106 003 |+vb NUT R 3 (M6
15 F300 0106 000 |Fvyk NUT EyS 3 [me
16 0350 0140 818 |PW WASHER i 1 |8x18%x16
17 0520 0125 016 |7tV PIN SPLIT Gl 1 |25%16
CMX224 —16— 2011/June




	MENU BACK: 
	NEXT: 


